
 

LIQUID WASTE MANAGEMENT PLAN AMENDMENT 

Appendix B:   
Discussion Papers 

  



This page is intentionally left blank  

   



 

Report 

Regional District of 
Nanaimo 
 
 

Wastewater Treatment Basics 

March 2008 



 

 

 

CONFIDENTIALITY AND © COPYRIGHT 
 
This document is for the sole use of the addressee and Associated Engineering (B.C.) Ltd. The document contains proprietary and confidential 
information that shall not be reproduced in any manner or disclosed to or discussed with any other parties without the express written 
permission of Associated Engineering (B.C.) Ltd. Information in this document is to be considered the intellectual property of Associated 
Engineering (B.C.) Ltd. in accordance with Canadian copyright law. 
[...]
package treatment systems must pay for the portion of capacity that is used; a capital charge bylaw 
or latecomers fee would need to be established for these developments. 
 
If a rezoning is required the RDN has the option of requiring that a community amenity be provided 
in the form of extra capacity in the package treatment system or installation of infrastructure to 
connect some of the existing adjacent property owners.  For areas outside of the Urban 
Containment Boundary, community sewer services are not supported except in cases where there 
is an environmental or health concern, but not to facilitate new development. 
 

4 Issues Regarding Ownership and Operation of Developer 
Installed Package Treatment Plants 

The ownership and operation of developer-installed package treatment plants present issues that 
require resolution prior to consideration and adaptation.  This section will explore issues pertaining 
to recommended package treatment plant requirements including bonding requirements, staffing 
requirements, and type of treatment system and minimum size.   
 
4.1 Bonding Requirements 

If the RDN assumes ownership of a developer installed package treatment systems, the developer 
avoids the Ministry of Environment’s financial security requirements under the MSR registration 
process.  In addition, RDN ownership may allow the developer to avoid stratifying the development 
to create an ongoing management entity for the treatment facility.  Avoiding Ministry security 



Regional District of Nanaimo 
 

6 
P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

requirements and the ability to market fee simple properties (vs. strata properties) may provide 
significant financial benefit to the developer.   
 
If the RDN were to take over developer installed package treatment systems, bonding requirements 
must be established.  Maintenance bonds should be required to guarantee the performance of a 
package treatment plant after it is constructed and before it is taken over by the RDN.  The role of a 
maintenance bond is to protect the RDN against design defects and/or failures in workmanship, 
and to guarantee facilities constructed are adequately maintained during the commissioning period.  
Maintenance bonds are often valid for a limited time, at which time the responsibility for facility 
upkeep must be transferred to either a private party or local government, i.e. the RDN.  Due to the 
limited time frame of maintenance bonds, they are often not a solution to ensure long-term 
maintenance.  As such, the RDN may wish to explore longer-term security options.  
 
4.2 Staffing Requirements 

Many package treatment systems end up failing due to factors such as inappropriate management, 
lack of maintenance, and insufficient funds to meet operation and maintenance requirements.  The 
RDN is not currently staffed to take on additional wastewater systems, so supplementary resources 
would be required.   
 
The staffing requirements to operate and maintain the package treatment plants will vary by the 
number of package treatment plants the RDN decides to operate, the complexity of the treatment 
plants, and the capabilities of the current staff in meeting the operational and maintenance 
demands.   
 
Staff requirements are estimated at approximately one full-time employee for every two to four 
systems, depending on their size, technology and location.   
 
In addition to staffing there will also be vehicle, equipment, office, etc. requirements, as well as 
administrative responsibility related to the establishment of service areas, obtaining provincial 
approvals and reviewing developer’s proposals.  These tasks would require additional planning and 
engineering resources. 
 
Another operational and maintenance option available to the RDN is to contract the operation and 
maintenance of the package treatment plants to an outside company through a contract or 
agreement.  This alternative would alleviate the need to hire additional staff and would essentially 
put the responsibility of operating and maintaining various types of package treatment plants on the 
private owner(s) and/or developers through the contractor.  Corix and EPCOR are two examples of 
companies that provide contract wastewater treatment operation in BC.  
 



Discussion Paper No. 3 
Policies Regarding New Communities and Developer Installed Treatment Plants 

 7 
 P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

4.3 Recommended Package Treatment Plant Requirements 

If the RDN were to take over the operation and maintenance of package treatment plants, it is in 
the best interest of the RDN to ensure that the package treatment systems are of an approved 
standard.  Standardizing the package plants to one or two types of treatment processes would 
alleviate the time and effort required from operators in learning how the different types of systems 
work.  Systems that are designed correctly, simple to operate, and affordable to maintain can be 
successful at providing the necessary level of effluent treatment.   
 
Typically, package treatment plants can produce an effluent with a biochemical oxygen demand 
(BOD) of less than 45 mg/L and total suspended solids (TSS) of less than 45 mg/L.  Some more 
sophisticated (and expensive) packaged treatment plants can produce effluent with biochemical 
oxygen demand of less than 10 mg/L and total suspended solids of less than 10 mg/L.  The quality 
of effluent required is related to the disposal site characteristics or the intent to reuse the effluent in 
a beneficial manner.  The “10/10” BOD/TSS quality of effluent is more likely to be acceptable for 
reuse whereas the “45/45” BOD/TSS quality is not suitable for direct reuse. 
 
There is a wide variety of choice when it comes to treatment processes, with the various processes 
offering different advantages and disadvantages. The key in selecting a treatment system is 
recognizing system requirements and having a plan in place that will ensure long-term operation 
and maintenance of the system.  For the system to be cost-effective and also provide acceptable 
wastewater treatment, the following factors must be addressed before selecting a package 
treatment system: 
 
1. The receiving environment to which the effluent will be discharged (to ground, or into 

surface waters). 
2. The type of collector sewer used. 
3. The estimated volume of flow. 
4. Site characteristics (including the land footprint and projected future use, soil type, 

topography). 
5. System reliability and monitoring. 
6. System maintenance and personnel requirements. 
7. Adaptability to changes in system operation. 
8. The potential for effluent to impact fish bearing streams. 
9. Management of residuals e.g. sludges. 
 
To discourage development in areas not suitable for conventional on-site wastewater treatment and 
disposal systems, package systems used for treating individual homes, i.e., rotating biological 
contactor (RBC) serving five person flows, would not be recommended for take over.  The 
recommended minimum package sewage treatment system size to be accepted by the RDN, if it 
chose to take over private treatment systems, would be a system designed for 16 lots or more.  
This number is based on the breakpoint value of 22.7 m3/day between the Waste Management 



Regional District of Nanaimo 
 

8 
P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

Act’s Municipal Sewage Regulation (MSR) and the Health Act’s Sewerage System Regulation.  The 
MSR applies to all flows greater than 22.7 m3/day or any effluent discharged to surface water.  
Flows of 22.7 m3/day are equivalent to approximately 16, three-bedroom homes.  Private firms such 
as Corix and EPCOR have concluded that package treatment systems servicing less than about 60 
dwelling units (homes) may not be economically viable.  As such, we recommend a range of 
approximately 16 to 60 homes for package treatment systems to be accepted by the RDN.  It 
should be noted that this range depends on site conditions and other parameters that would need 
to be assessed prior to making a final decision on how to proceed. 
 
Once the abovementioned factors are identified, the type of package wastewater treatment process 
can be selected.  There are several treatment processes that may be used for a package system.  
The suitability of the treatment process for a particular application depends on the factors 
mentioned above.  Recommended treatment processes include: 
 
• Activated sludge/extended aeration, 
• Sequencing batch reactor, 
• Rotating biological contactor, 
• Moving bed biological reactors, and 
• Membrane bioreactors. 
 
Descriptions of these treatment processes are provided below. 
 

4.3.1 Activated Sludge/Extended Aeration 

The activated sludge process, shown in Figure 1, is a biological treatment process.  Raw 
screened wastewater is added to the activated sludge, and the mixture is aerated and 
agitated.  After a certain amount of time, the activated sludge settles by sedimentation and 
is either disposed of (wasted) or reused (returned to the aeration tank).   

 
A basic activated sludge process consists of several interrelated components: an aeration 
tank where the biological reactions occur; an aeration source, i.e. blowers and diffusers, 
that provides oxygen and mixing; a tank, known as the clarifier, where the solids settle and 
are separated from treated wastewater; and a means of collecting the solids either to return 
them to the aeration tank, (return activated sludge), or to remove them from the process 
(waste activated sludge).   

 



Discussion Paper No. 3 
Policies Regarding New Communities and Developer Installed Treatment Plants 

 9 
 P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

Figure 1 
Activated Sludge Process 

 

 
Aerobic bacteria thrive as they travel through the aeration tank.  They multiply rapidly with 
sufficient food and oxygen. By the time the waste reaches the end of the tank (between 
four to eight hours), the bacteria have used most of the organic matter to produce new 
cells.  The organisms settle to the bottom of the clarifier tank, separating from the clearer 
water. This sludge is pumped back to the aeration tank as return activated sludge where it 
is mixed with the incoming wastewater.  Excess biological growth is removed from the 
system as waste activated sludge. The relatively clear liquid above the sludge, the 
supernatant from the clarifier, is sent on for discharge or further treatment, e.g. filtration 
and/or ultraviolet disinfection, as required. 
The extended aeration activated sludge process is a modified version of the activated 
sludge process described above.  The extended aeration activated sludge process is 
designed to provide a much longer aeration period, e.g. 18 to 24 hours, for low organic 
loadings, thereby reducing the amount of sludge being wasted and requiring disposal. Air 
may be supplied by mechanical or diffused aeration. Mixing is by aeration or mechanical 
means. 
 
This process operates at a high solids retention time resulting in a condition where 
nitrification may occur. The micro-organisms compete for the remaining food and oxygen. 
This highly competitive situation results in a highly treated effluent with relatively low solids 



Regional District of Nanaimo 
 

10 
P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

production.  The extended aeration process can accept periodic (intermittent) loadings 
without upsetting the system.  The downsides include the potential for filamentous bacteria 
that make settling difficult, and therefore, can cause the process to fail to meet its 
discharge permit requirements.  

 
4.3.2 Sequencing Batch Reactor 

The process sequence for a sequencing batch reactor is a type of activated sludge process 
that involves a fill and draw activated sludge treatment system, where aeration and 
sedimentation/clarification are carried out sequentially in the same tank.  The sequencing 
batch reactor process, shown in Figure 2, involves a series of five steps.  The steps are as 
follows:  (1) fill, (2) react (aeration), (3) settle (sedimentation), (4) draw (decant), and (5) 
idle.   

Figure 2 
Sequencing Batch Reactor Process 

 

Sludge wasting in the sequencing batch reactor process typically occurs during the settle or 
idle steps.  There is no need for a return activated sludge system because both aeration 
and settling occur in the same tank.  Therefore, no sludge is lost in the reaction step, and 
no sludge has to be returned from the clarifier to maintain the sludge concentration in the 
aeration chamber.  All wastewater that can be treated by conventional activated sludge 
process can be treated with the sequencing batch reactor.  Filamentous bacteria, again, 
can be a problem, in some cases.  The Duke Point Pollution Control Centre is a 
sequencing batch reactor treatment plant. 

 



Discussion Paper No. 3 
Policies Regarding New Communities and Developer Installed Treatment Plants 

 11 
 P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

4.3.3 Rotating Biological Contactors 

RBCs are made up of a series of closely spaced circular disks, such as those shown in 
Figure 3.  The disks are partially submerged in wastewater and rotated slowly through it.  
The rotation of the disks and subsequent exposure to oxygen allows organisms to multiply 
and form a thin layer of biomass on the disks.  As the disks rotate, they allow biomass to 
make contact with organic material in the wastewater and subsequently oxygen in the 
atmosphere.  The rotating action also allows the biomass to maintain an aerobic condition.  
This large, active population of biomass causes the biological degradation of organic 
pollutants found in wastewater.  Excess biomass shears off at a steady rate and is then 
carried through the rotating biological contactor system for removal in a clarifier (settling 
tank).  The settled solids are wasted to a sludge treatment system, e.g. an aerobic digester. 

 
The RBC process is quite reliable due to the large amount of biomass present (low food to 
micro-organisms ratio).  The low food to micro-organisms ration also allows the process to 
withstand hydraulic and organic surges.  Energy costs are lower than for other aerobic 
treatment systems.  Potential problems include mechanical failures of the disc support 
structures and drive failures. 

 
Figure 3 

Rotating Biological Contactors 

 
4.3.4 Moving Bed Bioreactors  

The moving bed bioreactor process is an attached growth aeration process that uses a 
plastic ring media to optimize biomass growth within a fluidised bed.  Figure 4 provides a 
schematic of the moving bed biological reactor.  The biomass retained on a suspended 
plastic media provides effective treatment for the effluent.  The media are kept in motion by 
coarse bubble aeration.  The air introduced into the tank provides mixing and turnover of 
the media within the reactor.  The media are physically separated from the flow going to the 
clarifier.  Sludge treatment is similar to the rotating biological contactor process. 



Regional District of Nanaimo 
 

12 
P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

 
Figure 4 

Moving Bed Biological Reactor 
 

 
4.3.5 Membrane Bioreactors  

A membrane bioreactor characterized by a suspended growth of biomass, similar to the 
activated sludge process but with a micro- or ultra-filtration membrane system that rejects 
particles and the biomass in the mixed liquor.  Membrane bioreactors are composed of two 
primary parts, the biological unit responsible for the biodegradation of the waste 
compounds and the membrane filter (see Figure 5) for the physical separation of the 
treated water from mixed liquor.  

 



Discussion Paper No. 3 
Policies Regarding New Communities and Developer Installed Treatment Plants 

 13 
 P:\982819\DPs\DP3_DITP_0508\TEXT.doc 

Figure 5 
Membrane Bioreactor 

 

 
The membrane system replaces the traditional gravity sedimentation unit in the activated 
sludge process. The turbidity and suspended solids concentration of the effluent is far 